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« Legpe YOBETY con DM, 2711/82 n. 22913 “Frove sul
matgriadi 0a costruzione”

- Decretn 21/07,06 "Certilicaziona CE per le unith da diporto”
O.M. 04/08/94 “Certificazions CEE sulle macching”

- Notifica n. TS?EQD del 15/12/08 “Certificazione CEE per gli
apparecchi a

-0 G'E‘J'J"'“g Certulu*mr‘w CEE in materia di recipienti
semplici aP. essione”

- D.M. DB/0T/33 "Certificazione CEE concernents la sicurezza

del ghocattoli®
- Incarichi di vertlica dela sicuresza & conformita dal prodottl
nall'ambito dalta sorveglianza sul mercalo e tutela del
consumatorg
. 02/04/98 "Rilascio di attestazioni di conformita delle
iteristiche e prestazioni engrgetiche del component] degl
edifici & degll impianti”.
- L=|;|u= 81834 & D, M, 260385 con autorizazions del 21 FI3/88
“Prove di reazione al fuoco secondo .M, 26/06/84"
- Legge B15/84 & D.M. 28/05%/85 con autorizzazione del 03,0792
Prove di resistenza al fuoco secando Circolare n. 7 del
0204/ norma CNVVEICC] LN 9723°
- Leage BTE/24 & 0.M. 26:03/85 ton autorizzarions dal namae
“Prowve di 1esictanza al fuoco ai sensi del D.M. 21/06/04 ¢ del
DM, 160207
= Legoe 46/82 con DM, 09/10v85 “immissiona nell’albo dei
laboratori autorizzali 2 svolgere ricerche di carattars apphicativo
1 lavore delle piccola @ medie industrie™
- Protocoflo n {1 6 ded 27/03/87 "Iscrizione allo Schedario
Anagrafe Nazionale delle ricerche con codice N EO4S0YEY"
- Decreto 24/05/02 "Centificazione CE di r spondenza della
conformits dalie attrezzature a pressione™
- Decrato 13/12/04 G di ita di
a pressione Irasportabil”
- Decretn 14/03/02 "Certificazione CE di contormits in materna
di acustics tale per macchine &
- Decreto 050203 " [secuzlc*e delle procedure di valutazions
della conformith dal Goiamento marittime”
- Dacrato 170904 Cen flca‘rane CE supli ascensori &
componenti di sicurezza”
- Nofifica par la attivith &i attestazione delka conformita alle
norme armonizzate defia Direttiva 5971 06/CE sul prodott da
COSITLZIONe.
Decreto 20M1/05 “Veriliche di prova si dispositivi medici”
- D.Lgs. 002407 n. 22 "Certificazione ai sensi delta Direttiva
2004/22/CE (MID} i contatos per energia eletirica di corrente
alternata {c. a.L maonofase & trilase e di contaton volumetricl
di gas a membrana”
Drecrato 11/09407 “Certificazions CE ol dispositivi di protegions
individuake”
Decreto 1012407 n. 218 “Certificazione del procasso d
produzions del conglomeralo cementizio prodotto con
processo industrializzain”

RICONOSCIMENTI DA ENTI TERZI:

- SINCERT: Accreditamenti n. D57A del 190200 “Croanisma
di cartificazione di sistemi i gestione per ta qualita” e n. 0828
del 12/04/06 “Organisma di cedificazions gi prodatio
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granciezze termometriche ed elettriche.

ﬂve di laboralorio nell'zmbito degh sehemi di

Cerllllcda.lfJ' g di Prodotio”

IMO: “Prove di laboratorio nell'ambito deghi schemi &

Certifigazions di Prodotto per canna fumarie”

URCSAAL noscimento del 26/03/B5 "Laboratorio per le

prove di certilicazions UNCSAAL su serrament] & facciate
confinue’

= KEYMARK per isolanti termick: “Misure di conduttivitd termica
per materiali isolanti”

= |FT: "Prove di laporatono @ sorveglianza in azienda nefl'ambita
degll schemi di Certificazione ¢i Prodatto per porte, finestre,
chiusure oscurantl (antieffrazions) e serramenti”

~ EFSG: "Prove di laboratorio su cassefortl e altrl mezzi d

custodia®
= utNL.H “Valutazione della conformita al fini della marcatura
ar i prodotti inerenti |a direttiva prodotti da

i “Valutazione delia conformith al finl della

marcatura CE per abcuni prodotts ingrent 12 direttiva prodatti
da costruzions”

- C.C.LAA. Rimini: 28/01/04 “Verifica pariodica dell'affidabilita
metrologica di strumenti matrici in materia di commarcio”

- FET/VKF - Svizzera “Laboratorio di rifarimento per | prove
oi resistenza al fuoco di componenti ediliz™

CLAUSOLE:

1l presente documénto si riferisce solamants al campion o materiale
sattopasio a prova

1l presente documento non pub essere fiprodatt parrisiments, saba
approvarions scrifta deiffstiuto Gordano.

TEST REPORT No. 270116

Place and date of issue: Bellaria-Igea Marina - Italia, 11/06/2010

Customer: DOUKAS S.A. - Athinon Avenue, 302-304 - 12136 PERISTERI - Greece

Date test requested: 21/04/2010
Order number and date: 48830, 21/04/2010
Date specimen received: 12/05/2010

Test date: 18/05/2010

Purpose of test: Resistance to horizontal static loading of a railing in accordance with

Ministry of Infrastructures Decree dated 14/01/2008 and resistance to

dynamic loading in accordance with standard UNI 10807:1999
Test site: [stituto Giordano S.p.A. - Via Erbosa, 72 - 47043 Gatteo (FC) - Italia
Specimen origin: sampled and supplied by the Customer

Identification of specimen received: No. 2010/1043

Specimen name*

The test specimen is called “D-LUX ALUMINIUM RAILING SYSTEM VERTICAL
APPLICATION”.

This Test Report consists of 8 sheets
# the English translation of the Test Report No. 270116 dated 11/06/2010 1ssued i Italian
Date of translation: 16/07/20160
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Description of specimen*

The test specimen is an aluminium railing and handrail with the following dimensions:

— measured overall width

— measured overall height

1000 mm;
900 mm.

I

Further details of specimen specifications can be seen in the Customer-supplied list of components and

schematic drawings set out hereafter.

Customer-supplied list of components

Code Description Quantity
88710 F-50 handrail 1,00 m
88711 F-40 post 2,92 m
88713 F-40 post insert 5,84 m
88714 F-16 horizontal infill rail 2,65m
88709 F-40 post support 2
89323 F-40 post support cover 2
88921 Connectors between F-40 post and F-16 rail 10
88921 Connectors between F-40 posts 4
88691 F-16 rail insert 10
71179 F-50 handrail wall connector 2
71180 F-50 handrail wall connector cover 2
88693 Connectors between F-40 post and F-50 handrail Z
88705 F-40 post floor connector 2

(*) according to that stated by the Customer.
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Normative References

Resistance to static loading

The test was performed in accordance with the requirements of clause 3.1.4 “Carichi variabili” (“Variable
loads ") of Ministry of Infrastructures 14/01/2008 “Norme Tecniche per le costruzioni” (“Technical standards for
construction”), published in the Ordinary Supplement of Official Journal No. 29 dated 04/01/2008 - General

Series.
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Resistance to dynamic load

The test was performed in accordance with the requirements of UNI 10807:1999 dated 31/01/1999
“Ringhiere, balaustre o parapetti prefabbricati - Determinazione della resistenza meccanica ai carichi

dinamici” (“Prefabricated railing systems - Determination of the mechanical strength under dynamic foad”).

Test apparatus

Resistance to static loading

The following equipment was used to carry out the test:

— steel frame simulating actual mounting of the specimen to the floor;

— set of pistons for the static load tests;

— 3 Mitutoyo digital gauges (apparatus in-house identification codes EDI038, EDI039 and EDI040);
— AEP 100 kg load cell (apparatus in-house identification code FT455);

— tape measure.

Resistance to dynamic load

The following equipment was used to carry out the test:
— spheroconical bag, mass 50 kg, complying with standards UNI 10807:1999 and NF P 01-013:1988;

- levelling rod.
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Test method

Static load

Secured to the floor at the bottom and to the wall at the side, the specimen was subjected to a horizontal
uniformly-distributed static load on the top edge of the glass of 1 kN/m, 2 kN/m and 3 kN/m, representing
respective total loads of 1 kN, 2 kN and 3 kN.

Dynamic load

At the Customer’s request, the specimen was subjected to a dynamic load in accordance with standard

UNI 10807:1999.

Environmental conditions during test

Ambient temperature 21 R 280

Relative humidity 46 2%
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Test resuits

Uniformly-distributed horizontal load

Applied Total Deflection Permanent Result
. load per load whilst loaded deflection
unit area A B C A B C
[kN/m] [kN] [mm] | [mm] | [mm] | [mm] [ [mm] | [mm]
no damage that impairs normal
1 I 0,51 2,04 0,53 0,06 0,24 0,16 operation of the specimen
) ’ 110 | 414 | 098 | 012 | 043 | 025 no damage that impairs normal
? : : : ’ ’ operation of the specimen
& no damage that impairs normal
g 3 1,83 6,27 1,38 033 0,74 0,32 operation of the specimen

Photo of specimen subjected to uniformly-distributed horizontal loading
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Dynamic loading in accordance with standard UNI 10807:1999

Impact area Drop Nominal Result
height energy
(mm] [J]

: no damage that impairs normal
et ok il o e operation of the specimen
handrail midpoint 300 150 Do eRemage (ef inpaiE ]

P operation of the specimen

Photo of specimen after
impact at centre of infill

Photo of specimen after impact
at handrail midpoint
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Findings

Resistance to static loading

In accordance with the test performed, the results obtained and the provisions of table 3.1.11 of Ministry of

Infrastructures Decree dated 14/01/2008, the test specimen comprising a railing called “D-LUX
ALUMINIUM RAILING SYSTEM VERTICAL APPLICATION” submitted by the company DOUKAS

S.A. - Athinon Avenue, 302-304 - 12136 PERISTERI - Greece, meets the requirements of said Ministry of

Infrastructures Decree dated 14/01/2008 solely as regards the horizontal linear static load.

Horizontal linear static load

3 kN/m

Resistance to dynamic load

In accordance with the test performed, the results obtained and the provisions of standard UNI 10807:1999,
the test specimen comprising a railing called “D-LUX ALUMINIUM RAILING SYSTEM VERTICAL
APPLICATION” submitted by the company DOUKAS S.A. - Athinon Avenue, 302-304 - 12136

PERISTERI - Greece, achieves the following results.

d Physics Laboratory
ng. Vincenzo lommi)

Normative reference Drop height Result
[mm]
UNI 10807:199 300 compliant
Head of Chairman or
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